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Annex for Bluetooth Test Report No.: CTL2408267021-WF01
FCC ID: 2BKLO-KOVE-KASITA

1. Bandwidth
1.1 Test Result

1.1.1 OBW

> Frequency Packet 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 0.884 / Pass
GFSK SISO 2441 DH5 1 0.873 / Pass
2480 DH5 1 0.891 / Pass
2402 2DH5 1 1.184 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.180 / Pass
2480 2DH5 1 1.187 / Pass
2402 3DH5 1 1.195 / Pass
8DPSK SISO 2441 3DH5 1 1.195 / Pass
2480 3DH5 1 1.198 / Pass

1.1.2 20dB BW
TX Frequenc Packet 20dB Bandwidth (MHz) .

Mode Type (I\(jIHz) / Type ANT Result Limit Verdict
2402 DH5 1 1.019 / Pass
GFSK SISO 2441 DH5 1 0.961 / Pass
2480 DH5 1 1.023 / Pass
2402 2DH5 1 1.322 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.319 / Pass
2480 2DH5 1 1.322 / Pass
2402 3DH5 1 1.306 / Pass
8DPSK SISO 2441 3DH5 1 1.306 / Pass
2480 3DH5 1 1.316 / Pass
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Annex for Bluetooth Test Report No.: CTL2408267021-WF01
FCC ID: 2BKLO-KOVE-KASITA

1.2 Test Graph
1.2.1 OBW
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Annex for Bluetooth Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA
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Annex for Bluetooth Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA

1.2.2 20dB BW
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Annex for Bluetooth Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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Annex for Bluetooth

FCC ID: 2BKLO-KOVE-KASITA

Test Report No.: CTL2408267021-WF01

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
> Frequenc Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) / Type ANT1 Limit Verdict
2402 DH5 4.32 <=20.97 Pass
GFSK SISO 2441 DH5 4.53 <=20.97 Pass
2480 DH5 4.11 <=20.97 Pass
2402 2DH5 5.01 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 5.28 <=20.97 Pass
2480 2DH5 4.87 <=20.97 Pass
2402 3DH5 5.32 <=20.97 Pass
8DPSK SISO 2441 3DH5 5.55 <=20.97 Pass
2480 3DH5 5.13 <=20.97 Pass
Note1: Antenna Gain: Ant1: 1.08dBi;
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Annex for Bluetooth

FCC ID: 2BKLO-KOVE-KASITA

2.2 Test Graph

2.2.1 Power

Test Report No.: CTL2408267021-WF01
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Annex for Bluetooth

Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA
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-20

Level (dBm)
8

_m./

Ant: Ant1

CENT: 2480 MHz
S%an: 5.115 MHz
RBW: 2 MHz
VBW: 2 MHz
Detector: Paak
TraceType: MAX Hold
AverageCount: 1
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Confinue
AverageType: RMS

Power: 4 11dEm
\\ Maker;

er,
1. 2479 832 MHz
4.11 dBm

Level (dBm)
g 8

A
=3

—50

-60 1

=70

—-80

-90

-40
_50 <
—60 A
=70 4
_80 4
— Trace
-90 T
2477 443 2482 558
Frequency (MHz)
Pi/4DQPSK_2DH5_LCH_2402MHz_Ant1_NTNV
30 Ant: Ant1
CENT: 2402 MHz
Span: 6.61 MHz
20 RBW: 2 MHz
VBW: 2 MHz
Detector: Paak
TraceType: MAX Hold
10 4 AverageCount: 1
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Confinue
0 //— AverageType: RMS
-10 4 Power: 5.01dBm

er:
1. 2401841 MHz
5.01 dBm

—— Trace

2398.695

Frequency (MHz)

2405.305

Page 15/ 51
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Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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FCC ID: 2BKLO-KOVE-KASITA

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth

FCC ID: 2BKLO-KOVE-KASITA

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2408267021-WF01

3.1.1 Ant1
Ant1
Mode TX Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 1.012 1.023 >=0.682 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.008 1.322 >=0.881 Pass
8DPSK SISO HOPP 3DH5 0.991 1.316 >=0.877 Pass
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Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA

3.2 Test Graph

3.2.1 Ant1
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FCC ID: 2BKLO-KOVE-KASITA

8DPSK_3DH5_HOPP_Ant1_NTNV
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Annex for Bluetooth

FCC ID: 2BKLO-KOVE-KASITA

4. Number of Hopping Frequencies
4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2408267021-WF01

X Frequenc Packet Num of Hopping Frequencies .

Mode Type M) Type ANT Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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FCC ID: 2BKLO-KOVE-KASITA

4.2 Test Graph

4.2.1 HoppNum
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FCC ID: 2BKLO-KOVE-KASITA

Test Report No.: CTL2408267021-WF01

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency | Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DH1 0.386 31.600 317 122.362 | <=400| Pass
GFSK |SISO| HOPP DH3 1.642 31.600 152 249.584 | <=400| Pass
DH5 2.896 31.600 102 295.392 | <=400| Pass
2DH1 0.396 31.600 319 126.324 | <=400| Pass
Pi/4DQPSK| SISO | HOPP | 2DH3 1.648 31.600 155 255.440 | <=400| Pass
2DH5 2.896 31.600 111 321.456 | <=400| Pass
3DH1 0.396 31.600 320 126.720 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.650 31.600 159 262.350 | <=400| Pass
3DH5 2.902 31.600 119 345.338 | <=400| Pass
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5.2 Test Graph

5.2.1 Ant1

Test Report No.: CTL2408267021-WF01
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FCC ID: 2BKLO-KOVE-KASITA

Test Report No.: CTL2408267021-WF01
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FCC ID: 2BKLO-KOVE-KASITA
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FCC ID: 2BKLO-KOVE-KASITA
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FCC ID: 2BKLO-KOVE-KASITA

6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2408267021-WF01

6.1.1 Ref
TX Frequency Packet Level of Reference
Mode Type (MHz) Type ANT (dBm)
2402 DH5 1 3.99
GFSK SISO 2441 DH5 1
2480 DH5 1 3.78
2402 2DH5 1 4.05
Pi/4ADQPSK SISO 2441 2DH5 1
2480 2DH5 1 3.94
2402 3DH5 1 3.96
8DPSK SISO 2441 3DH5 1
2480 3DH5 1 3.73
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 4.31 -15.69 Pass
2441 DH5 1 4.31 -15.69 Pass
GFSK SISO 2480 DH5 1 4.31 -15.69 Pass
4.31 -15.69 Pass
HOPP DHS ! 4.31 15.69 Pass
2402 2DH5 1 4.32 -15.68 Pass
2441 2DH5 1 4.32 -15.68 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 4.32 -15.68 Pass
4.32 -15.68 Pass
HOPP 2DHS ! 4.32 15.68 Pass
2402 3DH5 1 4.28 -15.72 Pass
2441 3DH5 1 4.28 -15.72 Pass
8DPSK SISO 2480 3DH5 1 4.28 -15.72 Pass
4.28 -15.72 Pass
HOPP 3DHS ! 4.28 -15.72 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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FCC ID: 2BKLO-KOVE-KASITA

6.2 Test Graph
6.2.1 Ref

Test Report No.: CTL2408267021-WF01

GFSK_DH5_LCH_2402MHz_Ant1_NTNV

Frequency (MHz)

20 Ant: Ant1
CENT: 2402 MHz
S%an: 1.528 MHz
100 K
10 1 VBW: 300 kHz
B e o
raceType o
——-Ffv-—v—»hAa Swsspl‘;‘%unl: 1001
0 \ SweepTime: 1 ms
; Sweep: Continue
.,‘,nr"'Jj Maker;
~10 4 / : i 1.2402.182 MHz
3.99 dBm
—_ =20
Jot
g
= =a0 1
(1]
3
— 40
-50
60
=70
— Trace
-80
2401.236 2402.764
Frequency (MHz)
GFSK_DH5_MCH_2441MHz_Ant1_NTNV
20 Ant: Ant1
CENT: 2441 MHz
Span: 1.442 MHz
RBW: 100 kHz
10 1 VBW: 300 kHz
4 ?ﬁa}gﬂmﬁsp ViAo Hold
e e —'*-—-—f"_“\\ SweepPoint: 1001
0 /.f“ SweepTime: 1 ms
N_// \\‘\ Sweep: Continue
Maker:
-10 4 ! / ; 2:‘50.999 MHz
4.31 dBm
P N
Jot
g
= =gl
(1]
3
— 40
-50
60
_?’D 4
— Trace
-80
2440.279 2441721

Page 36 / 51




Annex for Bluetooth Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

Ant: Ant1
CENT: 2480 MHz
S%an: 1.535 MHz
100 ki
10 BW: 300 kHz
Detector: Peak
TracaType: MAX Hold
D i SweepPoint: 1001
0 SweepTime: 1 ms
/-// Sweep: Continue
Maker:
=10 i i i 1. 2480 180 MHz
3.78 dBm
i =200
E
g
= =gl
1]
3
= 0
-50
-60
_?D -
— Trace
-80 T T T T T T T T T
2479.233 2480.768
Frequency (MHz)
Pi/4DQPSK_2DH5_LCH_2402MHz_Ant1_NTNV
20 Ant: Ant1
CENT: 2402 MHz
Span: 1.983 MHz
10 RBW: 100 kHz

VBW: 300 kHz
1 Detector: Peak
TracaType: MAX Hold

SweepPoint: 1001
01 d ’\""[m SweepTime: 1 ms
‘_.‘_\W“\m Sweep: Continue

Maker:
-10 4 i f 4 | 1. 2401.862 MHz
4.05 dBm

Level (dBm)

—— Trace

-80 T T T T T T T T T
2401.009 2402992

Frequency (MHz)

Page 37 / 51



Annex for Bluetooth Test Report No.: CTL2408267021-WF01

FCC ID: 2BKLO-KOVE-KASITA
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Test Report No

.: CTL2408267021-WF01
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FCC ID: 2BKLO-KOVE-KASITA
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6.2.2 CSE
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